
BLOOD CLOTS IN A VEIN

What can happen if a blood clot forms in a vein?
• Theuseofcombinedhormonalcontraceptiveshasbeenconnectedwithanincreaseintheriskofbloodclotsinthevein 
 (venousthrombosis).However,thesesideeffectsarerare.Mostfrequently,theyoccurinthefirstyearofuseofacombined 
 hormonalcontraceptive.
• Ifabloodclotformsinaveininthelegorfootitcancauseadeepveinthrombosis(DVT).
• Ifabloodclottravelsfromthelegandlodgesinthelungitcancauseapulmonaryembolism.
• Veryrarelyaclotmayforminaveininanotherorgansuchastheeye(retinalveinthrombosis).

When is the risk of developing a blood clot in a vein highest?
Theriskofdevelopingabloodclotinaveinishighestduringthefirstyearoftakingacombinedhormonalcontraceptiveforthe
firsttime.Theriskmayalsobehigherifyourestarttakingacombinedhormonalcontraceptive(thesameproductoradifferent
product)afterabreakof4weeksormore.

Afterthefirstyear,theriskgetssmallerbutisalwaysslightlyhigherthanifyouwerenotusingacombinedhormonal
contraceptive.

WhenyoustopRigevidonyourriskofabloodclotreturnstonormalwithinafewweeks.

What is the risk of developing a blood clot?
TheriskdependsonyournaturalriskofVTEandthetypeofcombinedhormonalcontraceptiveyouaretaking.

Theoverallriskofabloodclotinthelegorlung(DVTorPE)withRigevidonissmall.

• Outof10,000womenwhoarenotusinganycombinedhormonalcontraceptiveandarenotpregnant,about2willdevelopa
bloodclotinayear.

• Outof10,000womenwhoareusingacombinedhormonalcontraceptivethatcontainslevonorgestrelabout5-7willdevelop
abloodclotinayear.

• Theriskofhavingabloodclotwillvaryaccordingtoyourpersonalmedicalhistory(see“Factorsthatincreaseyourriskofa
bloodclot”below)

Factors that increase your risk of a blood clot in a vein
TheriskofabloodclotwithRigevidonissmallbutsomeconditionswillincreasetherisk.
Yourriskishigher:
• ifyouareveryoverweight(bodymassindexorBMIover30kg/m2);
• ifoneofyourimmediatefamilyhashadabloodclotintheleg,lungorotherorganatayoungage(e.g.belowtheageofabout
50).Inthiscaseyoucouldhaveahereditarybloodclottingdisorder;

• ifyouneedtohaveanoperation,orifyouareoffyourfeetforalongtimebecauseofaninjuryorillness,oryouhaveyourleg
inacast.TheuseofRigevidonmayneedtobestoppedseveralweeksbeforesurgeryorwhileyouarelessmobile.Ifyouneedto
stopRigevidonaskyourdoctorwhenyoucanstartusingitagain.

• asyougetolder(particularlyaboveabout35years);
• ifyougavebirthlessthanafewweeksago.

Theriskofdevelopingabloodclotincreasesthemoreconditionsyouhave.

Airtravel(>4hours)maytemporarilyincreaseyourriskofabloodclot,particularlyifyouhavesomeoftheotherfactorslisted.

Itisimportanttotellyourdoctorifanyoftheseconditionsapplytoyou,evenifyouareunsure.Yourdoctormaydecidethat
Rigevidonneedstobestopped.

IfanyoftheaboveconditionschangewhileyouareusingRigevidon,forexampleaclosefamilymemberexperiencesathrombosis
fornoknownreason;oryougainalotofweight,tellyourdoctor.

BLOOD CLOTS IN AN ARTERY
What can happen if a blood clot forms in an artery?
Likeabloodclotinavein,aclotinanarterycancauseseriousproblems.Forexample,itcancauseaheartattackorastroke.

Factors that increase your risk of a blood clot in an artery
ItisimportanttonotethattheriskofaheartattackorstrokefromusingRigevidonisverysmallbutcanincrease:
• withincreasingage(beyondabout35years);
• if you smoke.WhenusingacombinedhormonalcontraceptivelikeRigevidonyouareadvisedtostopsmoking.Ifyouare
unabletostopsmokingandareolderthan35yourdoctormayadviseyoutouseadifferenttypeofcontraceptive;

• ifyouareoverweight;
• ifyouhavehighbloodpressure;
• ifamemberofyourimmediatefamilyhashadaheartattackorstrokeatayoungage(lessthanabout50).Inthiscaseyou
couldalsohaveahigherriskofhavingaheartattackorstroke;

• ifyou,orsomeoneinyourimmediatefamily,haveahighleveloffatintheblood(cholesterolortriglycerides);
• ifyougetmigraines,especiallymigraineswithaura;
• ifyouhaveaproblemwithyourheart(valvedisorder,disturbanceoftherhythmcalledatrialfibrillation);
• ifyouhavediabetes.

PACKAGE LEAFLET: INFORMATION FOR THE USER

RIGEVIDON®
150 micrograms/30 micrograms coated tablets

levonorgestrel and ethinylestradiol

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.
• Keepthisleaflet.Youmayneedtoreaditagain.
• Ifyouhaveanyfurtherquestions,askyourdoctororpharmacist.
• Thismedicinehasbeenprescribedforyouonly.Donotpassitontoothers.Itmayharmthem.
• Ifyougetanysideeffects,talktoyourdoctororpharmacist.Thisincludesanypossiblesideeffectsnotlistedinthisleaflet. 
 Seesection4.
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3. HowtotakeRigevidon
4. Possiblesideeffects
5. HowtostoreRigevidon
6. Contentsofthepackandotherinformation

1. WHAT RIGEVIDON IS AND WHAT IT IS USED FOR

Rigevidonisacombinedoralcontraceptive,alsocalledthepill.Itcontainstwotypesoffemalehormones:anoestrogen,
ethinylestradiol,andaprogestogen,levonorgestrelinalowdose.
Thecombinedcontraceptivepillprotectsyouagainstgettingpregnantinthreeways.Thesehormones
1.stoptheovaryfromreleasinganeggeachmonth(ovulation)
2.alsothickenthefluid(attheneckofthewomb)makingitmoredifficultforthespermtoreachtheegg
3.altertheliningofthewombtomakeitlesslikelytoacceptafertilisedegg.

General information
Iftakencorrectly,thepillisaneffectivereversibleformofcontraception.However,incertaincircumstancestheeffectivenessof
thepillmayreduceoryoushouldstoptakingthepill(seelater).Inthesecaseseitherdonothavesex,oruseextranon-hormonal
contraceptiveprecautions(suchascondomsoranotherbarriermethod)duringintercoursetoensureeffectivecontraception.

Remember,combinedoralcontraceptivepillslikeRigevidonwillnotprotectyouagainstsexually-transmitteddiseases(suchas
AIDS).Onlycondomscanhelptodothis.

2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE RIGEVIDON

BeforeyoustartusingRigevidonyoushouldreadtheinformationonbloodclotsinsection2.Itisparticularlyimportanttoread
thesymptomsofabloodclot–seeSection2“Bloodclots”.

BeforeyoucanbegintakingRigevidon,yourdoctorwillaskyousomequestionsaboutyourpersonalhealthhistoryandthatof
yourcloserelatives.Thedoctorwillalsomeasureyourbloodpressureand,dependinguponyourpersonalsituation,mayalso
carryoutsomeothertests.

Inthisleaflet,severalsituationsaredescribedwhereyoushouldstopusingRigevidon,orwherethereliabilityofRigevidonmaybe
decreased.Insuchsituationsyoushouldeithernothavesexoryoushouldtakeextranon-hormonalcontraceptiveprecautions,
e.g.useacondomoranotherbarriermethod.Donotuserhythmortemperaturemethods.Thesemethodscanbeunreliable
becauseRigevidonaltersthemonthlychangesofbodytemperatureandcervicalmucus.

Rigevidon, like other hormonal contraceptives, does not protect against HIV infection (AIDS) or any other sexually 
transmitted disease.

When not to take Rigevidon
YoushouldnotuseRigevidonifyouhaveanyoftheconditionslistedbelow.Ifyoudohaveanyoftheconditionslistedbelow,
youmusttellyourdoctor.Yourdoctorwilldiscusswithyouwhatotherformofbirthcontrolwouldbemoreappropriate.

Do not take Rigevidon
• ifyouhave(orhaveeverhad)abloodclot(thrombosis)inabloodvesselofyourlegs,(deepveinthrombosis,DVT),yourlungs
(pulmonaryembolus,PE)orotherorgans.

• ifyouknowyouhaveadisorderaffectingyourbloodclotting–forinstance,proteinCdeficiency,proteinSdeficiency,
antithrombin-IIIdeficiency,FactorVLeidenorantiphospholipidantibodies.

• ifyouneedanoperationorifyouareoffyourfeetforalongtime(seesection‘Bloodclots’)
• ifyouhaveeverhadaheartattackorstroke
• ifyouhave(orhaveeverhad)anginapectoris(aconditionthatcausesseverechestpainandmaybeafirstsignofaheart
attack)ortransientischaemicattack(TIA–temporarystrokesymptoms).

• ifyouhave(orhaveeverhad)atypeofmigrainecalled‘migrainewithaura’.
• ifyouhaveanyofthefollowingdiseasethatmayincreasetheriskofaclotinthearteries:
 – severediabeteswithbloodvesseldamage
 – veryhighbloodpressure
 – averyhighleveloffatintheblood(cholesterolortriglycerides)
 – aconditionknownashyperhomocysteinaemia.
• ifyouhave(orhaveeverhad)orifyouaresuspectedofhavingbreastcancerorcancerofthegenitalorgans.
• ifyouhave(orhaveeverhad)aliverdiseaseandyourliverfunctionisstillnotnormal.
• Ifyouhave(orhaveeverhad)atumourintheliver.
• ifyouhaveunexplainedbleedingfromyourvagina.
• ifyouareallergictoethinylestradiolorlevonorgestreloranyoftheotheringredientsofthismedicine(listedinsection6.).
• DonotuseRigevidonifyouhavehepatitisCandaretakingthemedicinalproductscontainingombitasvir/paritaprevir/
ritonaviranddasabuvir(seealsoinsectionOthermedicinesandRigevidon).

Warnings and precautions
TalktoyourdoctororpharmacistbeforetakingRigevidon.

When should you contact your doctor?

Seekurgentmedicalattention
• ifyounoticepossiblesignsofabloodclotthatmaymeanyouaresufferingfromabloodclotintheleg(i.e.deepvein
 thrombosis),abloodclotinthelung(i.e.pulmonaryembolism),aheartattackorastroke(see‘Bloodclots’(thrombosis)
 sectionbelow).
Foradescriptionofthesymptomsoftheseserioussideeffectspleasegoto“Howtorecogniseabloodclot”.

If you get any of the following diseases/conditions, you can only take Rigevidon under strict medical supervision, since 
these conditions may get worse while you are taking the pill.

Iftheconditiondevelops,orgetsworsewhileyouareusingRigevidon,youshouldalsotellyourdoctor.
• ifyouhaveelevatedlevelsoffatintheblood(hypertriglyceridaemia)orapositivefamilyhistoryforthiscondition. 
 Hypertriglyceridaemiahasbeenassociatedwithanincreasedriskofdevelopingpancreatitis(inflammationofthepancreas).
• ifyouneedanoperation,oryouareoffyourfeetforalongtime(seeinsection2‘Bloodclots’).
• ifyouoryourclosefamilyhaveeverhadproblemswithyourheart,orcirculationsuchashighbloodpressure.
• ifyouhaveaninflammationintheveinsundertheskin(superficialthrombophlebitis).
• ifyouhavevaricoseveins.
• ifyouoryourclosefamilyhaveeverhadproblemswithbloodclotting.
• ifyouhavemigraine.
• ifyouhavediabetes.
• ifyouhaveCrohn’sdiseaseorulcerativecolitis(chronicinflammatoryboweldiseases).
• ifyouhavetheinheritedformofdeafnessknownasotosclerosis.
• ifyouhavedepressedmood(depressionormoodchanges).
• ifyouhavethemovementdisordercalledSydenham’schorea.
• ifyouhaveliverand/orgallbladderdisease(yellowingoftheskin,gallstones).
• ifyouhavetheinheriteddiseasecalledporphyria.
• ifyouhavesicklecellanaemia(aninheriteddiseaseoftheredbloodcells).
• ifyouhaveablooddisordercalledhaemolyticuraemicsyndrome-HUS(adisorderwherebloodclotscausethekidneystofail).
• ifyouhavesystemiclupuserythematosusSLE-;adiseaseaffectingyournaturaldefencesystem.
• ifyouhavetherashknownasherpesgestationis(eruptionofvesiclesontheskinduringpregnancy).
• ifyouhavebrownpatchesonyourfaceandbody(chloasma),whichyoucanreducebystayingoutofthesunandnotusing
 sunbedsorsunlamps.

Ifyouaresufferingfromhereditaryangioedema,estrogen-containingmedicinalproductsmayinduceorexacerbatecomplaints
ofanangioedema.

BLOOD CLOTS
UsingacombinedhormonalcontraceptivesuchasRigevidonincreasesyourriskofdevelopingabloodclotcomparedwithnot
usingone.Inrarecasesabloodclotcanblockbloodvesselsandcauseseriousproblems.

Bloodclotscandevelop
• inveins(referredtoasa‘venousthrombosis’,‘venousthromboembolism’orVTE)
• inthearteries(referredtoasan‘arterialthrombosis’,‘arterialthromboembolism’orATE).

Recoveryfrombloodclotsisnotalwayscomplete.Rarely,theremaybeseriouslastingeffectsor,veryrarely,theymaybefatal.

It is important to remember that the overall risk of a harmful blood clot due to Rigevidon is small.

HOW TO RECOGNISE A BLOOD CLOT
Seekurgentmedicalattentionifyounoticeanyofthefollowingsignsorsymptoms.

Are you experiencing any of these signs?

•swellingofonelegoralongaveininthelegorfoot
especiallywhenaccompaniedby:

 – painortendernessinthelegwhichmaybefeltonly
 whenstandingorwalking

 – increasedwarmthintheaffectedleg
 – changeincolouroftheskinonthelege.g.turning
 pale,redorblue.

•suddenunexplainedbreathlessnessorrapidbreathing;
•suddencoughwithoutanobviouscause,whichmay
bringupblood;

•sharpchestpainwhichmayincreasewithdeep
breathing;

•severelightheadednessordizziness;
•rapidorirregularheartbeat;
•severepaininyourstomach.

Ifyouareunsure,talktoadoctorassomeofthese
symptomssuchascoughingorbeingshortofbreathmay
bemistakenforamilderconditionsuchasarespiratory
tractinfection(e.g.a‘commoncold’).

Symptomsmostcommonlyoccurinoneeye:
• immediatelossofvisionor
• painlessblurringofvisionwhichcanprogresstoloss 
 ofvision.
 
• chestpain,discomfort,pressure,heaviness;
• sensationofsqueezingorfullnessinthechest,armor
 belowthebreastbone;
• fullness,indigestionorchokingfeeling;
• upperbodydiscomfortradiatingtotheback,jaw,
 throat,armandstomach;
• sweating,nausea,vomitingordizziness;
• extremeweakness,anxiety,orshortnessofbreath;
• rapidorirregularheartbeats
 
• suddenweaknessornumbnessoftheface,armorleg,
 especiallyononesideofthebody;
• suddenconfusion,troublespeakingorunderstanding;
•suddentroubleseeinginoneorbotheyes;
• suddentroublewalking,dizziness,lossofbalanceor
 coordination;
• sudden,severeorprolongedheadachewithnoknown
 cause;
• lossofconsciousnessorfaintingwithorwithoutseizure.

Sometimesthesymptomsofstrokecanbebriefwithan
almostimmediateandfullrecovery,butyoushouldstill
seekurgentmedicalattentionasyoumaybeatriskof
anotherstroke.
 
• swellingandslightbluediscolourationofanextremity;
• severepaininyourstomach(acuteabdomen).

What are you possibly suffering from?

Deepveinthrombosis

Pulmonaryembolism

Retinalveinthrombosis(bloodclotintheeye)

Heartattack

Stroke

Bloodclotsblockingotherbloodvessels

   Risk of developing a blood clot in a year

Womenwhoarenot usingacombinedhormonalpill/patch/ring About2outof10,000women
andarenotpregnant

Womenusingacombinedhormonalcontraceptivepillcontaining About5-7outof10,000women
levonorgestrel 

WomenusingRigevidon About5-7outof10,000women
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Ifyouhavemorethanoneoftheseconditionsorifanyofthemareparticularlyseveretheriskofdevelopingabloodclotmaybe
increasedevenmore.

IfanyoftheaboveconditionschangewhileyouareusingRigevidon,forexampleyoustartsmoking,aclosefamilymember
experiencesathrombosisfornoknownreason;oryougainalotofweight,tellyourdoctor.

The pill and cancer
Anincreasedriskofcervicalcancerinlong-termusersofthepillhasbeenreportedinsomestudies.Itisuncertainwhetherthis
increasedriskiscausedbythepillasitcouldbeduetotheeffectsofsexualbehaviourandotherfactors.

Breastcancerhasbeenfoundslightlymoreofteninwomenwhotakethepillthaninwomenofthesameagewhodonottake
thepill.Ifwomenstoptakingthepillthisreducestherisksothat10yearsafterstoppingthepill,theriskoffindingbreastcancer
isthesameasforwomenwhohavenevertakenthepill.Itisnotcertainwhetherthepillcausestheincreasedriskofbreast
cancer.Itmaybethatwomentakingthepillareexaminedmoreoften,sothatbreastcancerisnoticedearlier.

Inwomenusingthepillmalignantandbenignlivertumourshavebeenreported.Livertumoursmayleadtolife-threatening
intra-abdominalhaemorrhage(bleedinginthestomach).So,ifyouhavepaininyourupperstomachthatdoesnotsoonclearup,
tellyourdoctor.

Psychiatric disorders
SomewomenusinghormonalcontraceptivesincludingRigevidonhavereporteddepressionordepressedmood.Depressioncan
beseriousandmaysometimesleadtosuicidalthoughts.Ifyouexperiencemoodchangesanddepressivesymptomscontactyour
doctorforfurthermedicaladviceassoonaspossible.

Regular check-ups
OnceyouhavestartedtakingRigevidon,yourdoctorwillseeyouagainforregularcheck-upsyearly,orifyouhaveanyproblem
youcanseeyourdoctoratanytime.

Other medicines and Rigevidon
Tellyourdoctororpharmacistifyouaretaking,haverecentlytakenormighttakeanyothermedicines.

Alsotellanyotherdoctorordentistwhoprescribesanothermedicine(orthepharmacist)thatyouuseRigevidon.Theycantell
youifyouneedtouseadditionalcontraceptiveprecautions(forexample,condoms)andifso,forhowlong.

DonotuseRigevidonifyouhaveHepatitisCandaretakingthemedicinalproductscontainingombitasvir/paritaprevir/ritonavir
anddasabuvirasthismaycauseincreasesinliverfunctionbloodtestresults(increaseinALTliverenzyme).
Yourdoctorwillprescribeanothertypeofcontraceptivepriortostartofthetreatmentwiththesemedicinalproducts.
Rigevidoncanberestartedapproximately2weeksaftercompletionofthistreatment.Seesection“DonotuseRigevidon”.

Somemedicines
• canhaveaninfluenceonthebloodlevelsofRigevidon,
• canmakeitless effective in preventing pregnancy,
• cancauseunexpectedbleeding.

Theseinclude
• medicinesusedforthetreatmentof
– epilepsy(e.g.primidone,phenytoin,barbiturates,carbamazepine,oxcarbazepine)
– tuberculosis(e.g.rifampicin)
–HIVandHepatitisCVirusinfections(so-calledproteaseinhibitorsandnon-nucleosidereversetranscriptaseinhibitorssuch
 asritonavir,nevirapin,efavirenz)
– fungalinfections(e.g.griseofulvin)
– arthritis,arthrosis(etoricoxib)
– highbloodpressureinthebloodvesselsinthelungs(bosentan)
– theherbalremedyStJohn’swort(Hypericumperforatum).

Rigevidonmayinfluence the effectofothermedicines,e.g.
• medicinescontainingciclosporin
• theanti-epilepticlamotrigine(thiscouldleadtoanincreasedfrequencyofseizures)
• theophylline(usedtotreatbreathingproblems)
• tizanidine(usedtotreatmusclepainand/ormusclecramps).

Pregnancy and breast-feeding
Ifyouarepregnantorbreast-feeding,thinkyoumaybepregnantorareplanningtohaveababy,askyourdoctororpharmacist
foradvicebeforetakingthismedicine.

Pregnancy
YoumustnotuseRigevidonwhenyouarepregnant.Ifyoubecomepregnantoryouthinkyoumightbepregnant,stoptaking
Rigevidonandtalktoyourdoctorimmediately.

Breastfeeding
Rigevidonshouldnotbetakenduringbreast-feeding.Ifyouarebreast-feedingandwanttotakethepill,youshoulddiscussthis
withyourdoctor.

Driving and using machines
TherearenodatasuggestingthatRigevidon,coatedtabletaffectsdrivingorusingmachines.

Rigevidon contains lactose and sucrose
Ifyouhaveanintolerancetomilksugar(lactose),youshouldreckonthelactosecontentofthepreparation(33mglactose
monohydratepercoatedtablet).
Ifyouhavebeentoldbyyourdoctorthatyouhaveanintolerancetosomesugars,contactyourdoctorbeforetakingthis
medicinalproduct.

Thismedicinecontainslessthan1mmolsodium(23mg)pertablet,thatistosayessentially‘sodium-free’.

3. HOW TO TAKE RIGEVIDON

Thedailydosageisonecoatedtablet.
You should try to take your pill at about the same time each day.Youmayfinditeasiesttotakeiteitherlastthingatnight
orfirstthinginthemorning.

Swallow each pill whole, with water if necessary.
EachpackofRigevidoncontains1memostripof21coatedtabletsor3memostripsof21coatedtablets.Thememostriphas
beendesignedtohelpyouremembertotakeyourpills.

The pack is marked with the day of the week on which each pill should be taken. Following the direction of the arrow 
printed on the pack you should take one pill each day for 21 days until the strip is empty. 

Then you have 7 days when you do not take a pill. During the 7 pill-free days, on day 2 or 3, you will have menstruation-
like withdrawal bleeding, i.e. your monthly period.

Start your next strip on the 8th day (following the 7 pill-free days) – even if the bleeding has not yet ended. As long as 
you take Rigevidon correctly, you will always start each new strip on the same day of the week, and you will always have 
your monthly period on the same day of the month. 

Starting the first pack

If no oral contraception has been used during the preceding cycle
Takethefirstpillonthefirstdayofyourperiod.Thisisthefirstdayofyourcycle-thedaywhenbleedingstarts.Takeapill
markedforthatdayoftheweek(forexample,ifitisTuesdaywhenyourperiodstarts,takethepillmarkedTuesdayonthepack).
Followthedirectionofthearrowandcontinuetakingonepilleachdayuntilthestripisempty.
Ifyoustartonday2-5ofyourperiod,youshoulduseanothermethodofcontraceptionaswell,suchasthecondom,forthefirst
sevenpill-takingdays,butthisisonlyforthefirstpack.
Youdonotneedtouseanyotherformofcontraceptionduringtheseven-daybreakprovidedyouhavetakenthe21pills
properlyandyoustartthenextpackontime.

Changing to Rigevidon from another combined hormonal contraceptive
StarttakingRigevidononthedayafteryoutakethelastpillfromthestripofyourpreviouscontraceptive.Donotleavea
gapbetweenpacks.Ifyourpreviouspillstripalsocontainsdummypills,youshouldstartwithRigevidononthedayafterthe
lastactivehormonalintake,butnolaterthanonthedayaftertheusualhormone-freeintervalwithyourpreviouscombined
hormonalcontraceptive(oraftertakingthelastdummypillofyourpreviouspack).Whenchangingfromacombined
contraceptivevaginalringorpatch,followtheadviceofyourdoctor.
Ifyouareunclearorhavefurtherquestions,askyourdoctororpharmacist.

Changing to Rigevidon from a progestogen-only pill (POP, or minipill)
Youcanstoptakingpillsonlycontainingprogestogenanytime,andstarttakingRigevidonthenextdayattheusualtime.Butbe
suretouseadditionalprevention(suchascondoms)duringintercourseinthefirst7days,duringwhichyoutakethepills.

Changing to Rigevidon from a contraceptive injection or implant
Ifyouhavehadaninjectionorimplantofthehormoneprogestogen,youcanstarttotakeRigevidononthedaythatyournext
injectionisdue,oronthedaythatyourimplantisremoved.However,youshoulduseanothermethodofcontraception(suchas
condoms)duringintercourseinthefirst7days,duringwhichyoutakethepills.

Starting after childbirth or miscarriage or abortion
Afterabirth,abortionormiscarriage,yourdoctorshouldadviseyouabouttakingthepill.

YoucanstartusingRigevidonimmediatelyafteramiscarriageorabortionwhichoccursduringthefirstthreemonthsof
pregnancy.Inthiscaseyoudonotneedextracontraceptiveprecautions.

Ifyouhavehadadeliveryorabortionduringthesecondthreemonthsofpregnancy,yourdoctorwilladviseyouabouttaking
thepill.

Thedurationoftreatmentisnotlimitedbutregularcheck-upisrecommended.

If you take more Rigevidon than you should
IfyoutakemoreRigevidonthanyoushould,itisnotlikelythatitwilldo
youanyharm,butyoumayhavenausea,vomitingabdominalpain,breast
pain,numbness,drowsiness/fatigueandinyounggirls,smallamountof
vaginalbleeding.Ifyouhaveanyofthesesymptoms,youshouldtalktoyour
doctorwhocantellyouwhat,ifanything,youneedtodo.

If you forget to take Rigevidon
Ifyouforgettotakeapillpleasefollowtheseinstructions.

If one pill is 12 hours late or less
Youarestillprotectedagainstpregnancyifyoutakethelatepillassoonas
youremember,andkeeptakingyournextpillsattheusualtime.Thismay
meantakingtwopillsinoneday.

If you are more than 12 hours late in taking a pill
Ifyouaremorethan12hourslateintakingapill,yourprotectionagainstpregnancymightbereducedsoyoumustuseextra
contraceptiveprecautions.Themorepillsyouhavemissed,themoreriskthereisthatyourcontraceptiveprotectionisreduced.

If you have missed more than one pill, ask your doctor for advice.

What to do if you miss the pill at the first week
Youmusttakethelastmissedtabletassoonasyouremember,evenifthismeansthatyouhavetotake2tabletsatthesame
time.Thereafter,youshouldcontinuetakingthetabletsattheusualtimeoftheday.Youmustalsouseabarriermethodof
contraception,e.g.acondom,forthenext7days.Ifintercoursehastakenplaceduringthepreceding7daysthepossibilityof
pregnancymustbeconsidered.Themoremissedtabletsandtheclosertothetablet-freeintervalthishappens,thegreaterthe
riskofpregnancy.

What to do if you miss the pill at the second week
Youmusttakethelastmissedtabletassoonasyourememberevenifthismeansthatyouhavetotake2tabletsatthesame
time.Thereafter,youshouldcontinuetakingthetabletsattheusualtimeoftheday.Providedthatthetabletshavebeentaken
inacorrectmannerduringthe7daysprecedingthemissedtablet,itisnotnecessarytotakefurthercontraceptivemeasures.
However,ifthisisnotthecase,orifmorethan1tablethasbeenmissed,youshouldtakeextracontraceptiveprecautionsfor
7days.

What to do if you miss the pill at the third week
Theriskofcontraceptivefailureisimminentbecauseoftheensuingtablet-freeinterval.Thereducedcontraceptiveprotection
may,however,bepreventedbyadjustingthetabletintake.Therefore,byfollowingoneofthefollowingtwoalternatives,itis
notnecessarytotakefurthercontraceptiveprecautions,providedthatalltabletshavebeentakencorrectlyduringthe7days
precedingthefirstmissedtablet.If you have not taken Rigevidon correctly during the 7 days preceding the first missed 
tablet, you should follow the first of the two alternatives. Additionally a barrier method (such as a condom) should be 
used concomitantly for the next 7 days.

1.Youshouldtakethelastmissedtabletassoonasyouremember,evenifitmeansthatyouhavetotake2tabletsatthesame
time.Thereafter,youshouldcontinuetakingthetabletsattheusualtimeoftheday.Youshouldthenstartthenextpack
immediatelyaftertakingthelasttabletinthecurrentpack,i.e.withoutatablet-freeintervalbetweenthepacks.Withdrawal
bleedingisunlikelyuntiltheendofthesecondpack,buttheremaybesomespotting,orbreakthroughbleeding,onthedays
youaretakingtablets.

2.Youmayalsostoptakingtabletsfromthecurrentpack.Inthatcase,youshouldkeepaperiodwithouttabletsofupto7days,
includingthosedayswhenyouforgottotakeyourtablets,andthereaftercontinuewiththenextpack.

Ifyouhavemissedtabletsandthendonotgetawithdrawalbleedinginthefirstnormaltablet-freeinterval,thepossibilityof
pregnancymustbeconsidered.

If you stop taking Rigevidon
YoucanstoptakingRigevidonatanytime.IfyoustoptakingRigevidontohaveababy,useanothermethodofcontraception
untilyouhavehadatrueperiod.Inthiscaseitwillbeeasierforyourdoctortotellyouwhenyourbabywillbeborn.

What to do if you have a stomach upset
Ifyouhavebeensickorhaddiarrhoeawithin3-4hoursaftertakingthepill,theactivesubstancesinthepillmaynotbefully
absorbedintoyourbody.
Thesituationisalmostthesameasforgettingatablet.Aftervomitingordiarrhoea,takeanothertabletfromanotherpackas
soonaspossible.Ifpossible,takeitwithin12hoursofwhenyounormallytakeyourpill.Ifthisisnotpossibleor12hourshave
passed,followtheadvicegivenunder“IfyouforgettotakeRigevidon”.

What to do if you want to delay or to shift your period
Ifyouwanttodelayortoshiftyourperiod,youshouldcontactyourdoctorforadvice.

If you want to delay your period,youshouldcontinuethenextpackofRigevidon,aftertakingthelasttabletinthecurrent
pack,withoutapill-freeinterval.Youcantakeasmanypillsfromthisnextpackasyouwant,untiltheendofthesecondblister
pack.Whenyouusethesecondpack,youmayhavebreakthroughbleedingorspotting.RegularintakeofRigevidonisresumed
aftertheusual7daytablet-freeinterval.

If you want to shift your period to another day of the week
IfyoutakeRigevidoncorrectly,youwillalwayshaveyourmonthlyperiodonthesamedayofthemonth.Ifyouwanttoshiftyour
periodtoanotherdayoftheweek,ratherthantheoneyouareusedtowiththepresentpillintake,youmayshorten(butnever
lengthen)theforthcomingpill-freeintervalbyasmanydaysasyoulike.Forexample,ifyourmonthlyperiodusuallystartson
FridayandyouwantittostartonTuesday(i.e.threedaysearlier),youshouldstartthenextpackofRigevidonthreedaysearlier.
Theshorterthepill-freeinterval,thegreaterthepossibilitythatyouwillnothaveawithdrawalbleeding,andthatyoumayhave
breakthroughbleedingorspottingduringthesecondpack.

If you have bleeding between periods
AsmallnumberofwomenmayhavealittlebreakthroughbleedingorspottingwhiletakingRigevidon,especiallyduringthefirst
fewmonths.Normally,thisbleedingisnothingtoworryabout,andwillstopinadayortwo.Keeptakingthepillsasusual,and
theproblemshoulddisappearafterthefirstfewpacks.
Ifthebleedingkeepsonreturning,isannoyingorlong-lasting,talktoyourdoctor.

If you miss a period
Ifyouhavetakenallyourpillscorrectly,andyouhavenothadastomachupset,orusedothermedicines,thenyouarevery
unlikelytobepregnant.ContinuetotakeRigevidonasusual.

Ifyouhavemissedyourperiodtwiceinarow,thenyoumightbepregnantandyoushouldseeyourdoctorimmediately.Youare
onlyallowedtocontinuetakingthepillafterdoingapregnancytestandonyourdoctor’sadvice.

Ifyouhaveanyfurtherquestionsontheuseofthismedicineaskyourdoctor.

4. POSSIBLE SIDE EFFECTS

Likeallmedicines,thismedicinecancausesideeffects,althoughnoteverybodygetsthem.
Thesesideeffectshavebeenreportedinwomenusingthepill,whichcanoccurinthefirstfewmonthsafterstartingRigevidon,
buttheyusuallystoponceyourbodyhasadjustedtothepill.

Anincreasedriskofbloodclotsintheveins(venousthromboembolism(VTE))orbloodclotsinthearteries(arterial
thromboembolism(ATE))ispresentforallwomenusingcombinedhormonalcontraceptives.Formoredetailedinformation 
onthedifferentrisksfromtakingcombinedhormonalcontraceptivespleaseseesection2“Whatyouneedtoknowbeforeyou
takeRigevidon”.

Common (may affect up to 1 in 10 people): Vaginitis,includingvaginalcandidiasis,moodswingsincludingdepression,altered
sexualdesire,nervousness,dizziness,feelingsick,beingsick,abdominalpain,acne,breastpain,breastenlargementanddischarge,
painfulmenstruation,irregularbleeding,noorreducedbleeding,abnormalityofcervix(changeincervicalectopion)andvaginal
secretion,fluidretention/edema,changesinweight.

Uncommon (may affect up to 1 in 100 people): Changesinappetite,elevatedbloodpressure,abdominalcramps,bloating,
rashes,chloasma(yellowbrownpatchesontheskin),whichmaypersist,excessivehairgrowth,hairloss,alteredbloodfats
includingincreasedtriglycerides.

Rare (may affect up to 1 in 1,000 people): Severeallergicreaction(anaphylacticreactionwithveryrarecasesofhives,swelling
offace,tongue,severecirculatoryandrespiratorydisorders),glucoseintolerance,eyeirritationwhenwearingcontactlenses,
yellowingoftheskin(jaundice),theskinconditionerythemanodosum(characterizedbypainfulreddishskinnodules).

Very rare side effects (may affect up to 1 in 10,000 people): Benignusormalignanttumourofliver,aggravationofimmune
systemdisease(lupus),aggravationofporphyria,exacerbationofchorea(aninvoluntarymovementdisorder),inflammation
oftheopticnerve,bloodclotsinthebloodvesselsoftheeye,aggravationofvaricoseveins,inflammationofthelargeintestine
(ischaemiccolitis),inflammationofthepancreas,gallbladderdisease(includinggallstones),erythemamultiforme(characterized
byrashwithtarget-shapedreddeningorsores),ablooddisordercalledhaemolyticuraemicsyndrome-HUS(adisorderwhere
bloodclotscausethekidneystofail.

Not known (frequency cannot be estimated from the available data):Inflammatoryboweldisease(Crohn’sDisease,ulcerative
colitis),hepatocellularinjury(e.g.hepatitis,hepaticfunctionabnormal).

Reporting of side effects
Ifyougetanysideeffects,talktoyourdoctororpharmacist.Thisincludesanypossiblesideeffectsnotlistedinthisleaflet.You
canalsoreportsideeffectsdirectlyviaYellowCardScheme,Website:www.mhra.gov.uk/yellowcard.
Byreportingsideeffectsyoucanhelpprovidemoreinformationonthesafetyofthismedicine.

5. HOW TO STORE RIGEVIDON

Keepthismedicineoutofthesightandreachofchildren

DonotusethismedicineaftertheexpirydatewhichisstatedontheblisterandcartonafterEXP.Theexpirydatereferstothe
lastdayofthatmonth.

Storebelow25°C.

Donotthrowawayanymedicinesviawastewaterorhouseholdwaste.Askyourpharmacisthowtothrowawaymedicinesyou
nolongeruse.Thesemeasureswillhelpprotecttheenvironment.

6. CONTENTS OF THE PACK AND OTHER INFORMATION

What Rigevidon contains

Theactivesubstancesarelevonorgestrelandethinylestradiol.
Onecoatedtabletcontains150microgramslevonorgestreland30microgramsethinylestradiol.Theotheringredientsare:
Colloidalanhydroussilica,magnesiumstearate,talc,maizestarch,lactosemonohydrate(33mg),sucrose,calciumcarbonate,
titaniumdioxide(E171),copovidone,macrogol6000,povidonecarmellosesodium.

What Rigevidon looks like and contents of the pack

White,biconvex,circularcoatedtablets.

Eachboxcontains1,3,6or13calendarpack(s)of21coatedtablets.
Notallpacksizesmaybemarketed.

Marketing Authorisation Holder
GedeonRichterPlc.,Gyömrőiút19-21,1103Budapest,
Hungary

Distributed by
ConsilientHealth(UK)Ltd.,No.1ChurchRoad,
RichmondUponThames,Surrey.TW92QE.

Manufacturer
GedeonRichterPlc.,Gyömrőiút19-21,1103Budapest,
Hungary
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